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1 GENERAL VIEW 

 

ITEM 

NO. 
DESCRIPTION 

1 SIDE FRAME 

2 CASTERS 

3 
FRONT RIGGINGS AND 

FOOTPLATES 

4 REAR WHEELS 

5 WHEEL LOCKS 

6 PUSH CANES 

7 ARMRESTS  

8 ANTI-TIPPERS 

9 SEAT PAN 

10 HANDLE TRIGGERS 

11 
HEADREST ð REFER TO HEADRESTS  

PARTS  CATALOG    

                        
GENERAL VIEW 
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FRAME 

2 FRAME 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ITEM NO. QTY PART NO. DESCRIPTION 

1 1 REF LOWER FRAME 

2 1 REF SEAT  FRAME 

3 2 REF PIVOT LINKAGE AND CYLINDER HARDWARE 

FRAME WITH 
PIVOT LINKAGE  
AND CYLINDER 
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FRAME 

   

ITEM 

NO 
PART NO DESCRIPTION 

SEAT 

WIDTH 

RETAIL                  

PRICE/ UNIT 

  SHORT FRAME 

16ó-20ó 400.00 
1-15 1013910 LOWER FRAME ASSEMBLY SHORT 

3 1013911 REAR OUTER CROSS TUBE SHORT 

4 1013914 FRONT OUTER CROSS TUBE SHORT  

  LONG FRAME 

20ó-24ó 450.00 
1-15  LOWER FRAME ASSEMBLY LONG 

3 1013912 REAR OUTER CROSS TUBE LONG 

4 1013915 FRONT OUTER CROSS TUBE LONG 

LOWER  FRAME 
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FRAME 

 

 

  

 
ITEM 

NO. 
QTY 

PART 

NO. 
DESCRIPTION 

RETAIL 

PRICE/ UNIT 

 
1 1 1013529 MAIN SIDE RAIL RT -  WELDMENT 115.00 

 
2 1 1013530 MAIN SIDE RAIL LT -  WELDMENT 115.00 

 
3 2 

SEE 

BELOW 
REAR OUTER CROSSTUBE   32.50 

 
4 2 

SEE 

BELOW 
FRONT OUTER CROSSTUBE  32.50 

 
5 2 1013913 CENTER LOWER ADJUSTMENT TUBE 36.00 

 

6 1 1013904 PIVOT SUPPORT BRACKET RT 28.00 

 
7 1 1013905 PIVOT SUPPORT BRACKET LT 28.00 

 
8 2 1013595 REAR INSERT PLUG - SIDE FRAME 3.00 

 
9 2 1013463 SPACER DISK, REAR TUBE 6.00 

 10 8 1000892 SCREW, SOCKET HD BUTTON 1/4-20 X 2.25 4.00 

 11 4 1013691 SCREW, SOCKET HD CAP, 5/16-18NC X 3.0  5.00 

 12 4 1013692 SCREW, SOCKET HD CAP, 5/16 -18NC X 1.5  4.50 

 13 8 1000014 NUT, HEX, NYLOCK 1/4 -20NC 1.50 

 14 4 1000008 WASHER FLAT 5/16  X 1/16 OD 1/16 THK BL 1.50 

 
15 4 1013549 TUBE CROSSBAR MOUNTING INSERT 6.00 

LOWER  FRAME 
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FRAME 

 

  

 

 

 

 

 

 

 

 
 

 

 

 

 
ITEM 

NO. 
QTY 

PART 

NO. 
DESCRIPTION 

RETAIL 

PRICE/ UNIT 

 
1 2 

SEE 

BELOW 
SIDE RAIL, SEAR FRAME 26.00 

 

2 1 
SEE 

BELOW 
SEAT FRAME MAIN WELDMENT RT REF 

 

3 1 
SEE 

BELOW 
SEAT FRAME MAIN WELDMENT LT REF 

 
4 2 1013925 CENTER ROD, SEAT FRAME 24.00 

 
5 4 1013930 SIDE RAIL PLUG, DIA. 1" END CAP 22.00 

 6 8 1000416 
SCREW SOCKET HEAD BUTTON, 1/4-20 X 

1.25 
3.00 

 7 4 1000493 
SCREW, SOCKET HEAD BUTTON 1/4-20 X 

1.50 
3.00 

 8 4 1001391 
SCREW, SOCKET HEAD BUTTON, 1/4-20NC 

X 3/4  
3.00 

 9 8 1000014 NUT, HEX, NYLOCK 1/4-20NC 1.50 

 1-9   SEAT FRAME ASSEMBLY  

SEAT  FRAME 
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FRAME 

 

 

                             

 

   

ITEM 

NO 
PART NO DESCRIPTION 

SEAT 

DEPTH 

SEAT 

WIDTH 

RETAIL 

PRICE/ UNIT 

1 

1013465 SIDE RAIL SHORT 15ó-16ó  

26.00 1013492 SIDE RAIL MEDIUM 17ó-18ó  

1013493 SIDE RAIL LONG 19ó-20ó  

2 1013918 SEAT FRAME MAIN WELDMENT RT  
16ó-20ó 85.00 

3 1013919 SEAT FRAME MAIN WELDMENT LT  

2 1013922 SEAT FRAME MAIN WELDMENT RT  
20ó-24ó 90.00 

3 1013923 SEAT FRAME MAIN WELDMENT LT  

SEAT  FRAME 
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FRAME 

 

   FRAME WITH PIVOT 
LINKAGE   AND 

CYLINDER *

*    TILT FUNCTION 17° 
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FRAME 

 

 

 

 

  

 
ITEM 

NO. 
QTY PART NO. DESCRIPTION 

RETAIL 

PRICE/ UNIT 

 
1 2 SEE BELOW GAS CYLINDER  

 
2 2 1013588 ROD ACTUATOR 35.00 

 
3 2 1013903 SLIDER PIVOT BLOCK WITH BUSHING 32.00 

 
4 4 1013464 PIVOT INTERMEDIATE LINK CURVED 24.00 

 5 2 1013546 SLIDER ROD 10.00 

 6 8 1000005 FLANGE BEARING .375 ID X 1/4 3.00 

 7 8 1013586 SPACER, NYLON 5/16  OD .500, ID .316 THK .75 3.00 

 8 2 1000974 BOLT, HEX HEAD, 5/16- 18NC X 2.75  4.00 

 9 2 1013587 BOLT, HEX HEAD, 5/16-18NC X 2  4.00 

 10 4 1013907 SCREW, SOC SHOULDER DIA.375 X 2.25, BLK 5.00 

 11 2 1013573 SCREW, SOC. SHOULDER DIA.375 X 0.75, BLK 3.00 

 12 8 1000034 NUT, HEX, NYLOCK 5/16-18NC 1.50 

 13 2 1000398 NUT, HEX NYLOCK THIN, 3/8-16NC 1.50 

 14 2 1015338 3/8ó NUT END CAP 2.00 

 14 1 REF LOWER FRAME  

 15 1 REF SEAT FRAME ASSEMBLY  

ITEM 

NO 
PART NO DESCRIPTION 

SEAT 

DEPTH 

WEIGHT 

LIMIT 

RETAIL 

PRICE/ UNIT 

1 

1004325 GAS CYLINDER 60MM STROKE 500N 15ó-16ó 150 LB 175.00 

1013538 GAS CYLINDER 60MM STROKE 700N 17ó-18ó 150-250 LB 180.00 

 GAS CYLINDER 60MM STROKE 1000N 19ó-24ó 250-350 LB 185.00 

FRAME WITH PIVOT 
LINKAGE   AND CYLINDER  
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CASTERS 

3 CASTERS 

 

 

 

 

 

 

 

 

 

  

ITEM NO. QTY PART NO. DESCRIPTION 

1 1 SEE BELOW CASTER SHAFT HOUSING HARDWARE 

2 1 SEE BELOW CASTER WHEEL ASSEMBLY 

3 1 1001469 SCREW, SOCKET HEAD CAP, ¼-20 X1 NC 

4 1 1000976 NUT, HEX-NYLOCK THIN, ½-20NF 

CASTER  SHAFT 
HOUSING AND 

WHEEL  ASSEMBLY  
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CASTERS 

  

    

NO. 
STF 

FRONT 

REAR 

WHEEL 

CASTER   

WHEEL 

STEM LENGTH /  

SPACER 

FORK 

HOLE 

WHEEL MOUNT 

BRACKET HOLE 
16ó WHEEL 

1 13ó 16ó 5ó SHORT 1 3 

2 13.5ó 16ó 5ó SHORT 2 3 

3 13.5ó 16ó 6ó SHORT 1 3 

4 14ó 16ó 5ó SHORT 3 4 

5 14ó 16ó 6ó SHORT 2 4 

6 14.5ó 16ó 6ó SHORT 3 4 

7 15.5ó 16ó 5ó LONG/SPACER 2  

8 16ó 16ó 5ó LONG/SPACER 2  

20ó WHEEL 

9 13ó 20ó 5ó SHORT 1 1 

10 13.5ó 20ó 5ó SHORT 2 1 

11 13.5ó 20ó 6ó SHORT 1 1 

12 14ó 20ó 5ó SHORT 3 2 

13 14ó 20ó 6ó SHORT 2 2 

14 14.5ó 20ó 6ó SHORT 3 2 

15 15ó 20ó 7ó SHORT 3 3 

16 15.5ó 20ó 5ó LONG/SPACER 1 3 

17 16ó 20ó 5ó LONG/SPACER 3 3 

18 16ó 20ó 6ó LONG/SPACER 1 4 

19 16.5ó 20ó 6ó LONG/SPACER 2 4 

22ó WHEEL 

20 14ó 22ó 5ó SHORT 3 1 

21 14ó 22ó 6ó SHORT 2 1 

22 14.5ó 22ó 6ó SHORT 3 1 

23 15ó 22ó 7ó SHORT 3 2 

24 15.5ó 22ó 5ó LONG/SPACER 1 2 

25 16ó 22ó 5ó LONG/SPACER 2 3 

26 16ó 22ó 6ó LONG/SPACER 1 3 

27 16.5ó 22ó 6ó LONG/SPACER 2 3 

28 17ó 22ó 6ó LONG/SPACER 3 4 

29 17ó 22ó 7ó LONG/SPACER 2 4 

30 17.5ó 22ó 7ó LONG/SPACER 3 4 

24ó WHEEL 

31 15.5ó 24ó 5ó LONG/SPACER 1 1 

32 16ó 24ó 5ó LONG/SPACER 2 2 

33 16ó 24ó 6ó LONG/SPACER 1 2 

34 16.5ó 24ó 6ó LONG/SPACER 2 2 

35 17ó 24ó 6ó LONG/SPACER 3 3 

36 17ó 24ó 7ó LONG/SPACER 2 3 

37 17.5ó 24ó 7ó LONG/SPACER 3 3 

38 18ó 24ó 8ó LONG/SPACER 3 4 

39 19ó * 24ó 8ó LONG/SPACER 3 4 

SEAT TO FLOOR CONFIGURATIONS  

*    RISER BLOCK REQUIRED 
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CASTERS 

  

CASTER FORK ASSEMBLY 
WITH SHORT STEM 

CASTER FORK ASSEMBLY 
WITH LONG STEM AND 
SPACER 

CASTER FORK  

WHEEL MOUNT BRACKET 
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CASTERS 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 ITEM 

NO. 
QTY PART NO. DESCRIPTION 

RETAIL 

PRICE/ UNIT 
 1 1 1013593 FRONT CASTER FORK MACHINED 60.00 

 
2 1 

1013564 CASTER STEM HOUSING RT 45.00 

1013574 CASTER STEM HOUSING LT 45.00 

 3 1 1013578 STEM ROD THREADED SHORT 22.00 
 4 1 1014058  STEM SPACER 2.5 7.00 

 

5  1014278 TOP PLUG - CASTER HOUSING 3.50 

 
6 1 1013696 FORK SPACER SEAL RING 3.00 

 7 2 1013407 BEARING ID 0.5"  X 1.125 OD X .312 8.00 

 8 1 1000976 NUT. HEX-NYLOCK THIN,  1/2 -20NF 2.00 
 9 1 1000396 NUT, HEX-NYLOCK THIN,  5/16 -18NC 1.50 

 10 1 1013585 
SCREW, SET, SOCKET HEAD, CUP POINT 

1/2 -20NF X 1.5 
5.00 

 
1-10  

1014274 CASTER SHAFT HOUSING SHORT ASSõY RT 180.00 

1014275 CASTER SHAFT HOUSING SHORT ASSõY LT 180.00 

CASTER FORK ASSEMBLY 
WITH SHORT STEM 

ASSEMBLY RIGHT ASSEMBLY LEFT 
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CASTERS 

 

  

 

  

  

 ITEM 

NO. 
QTY PART NO. DESCRIPTION 

RETAIL 

PRICE/ UNIT 
 1 1 1013593 FRONT CASTER FORK MACHINED 60.00 

 
2 1 

1013564 CASTER STEM HOUSING RT 45.00 

1013574 CASTER STEM HOUSING LT 45.00 

 3 1 1013577 STEM ROD THREADED LONG 25.00 

 4 1 1016947 WIDE STEM SPACER LONG 40.00 

 

5 1 1014278 TOP PLUG - CASTER HOUSING 3.50 

 
6 1 1013696 FORK SPACER SEAL RING 3.00 

 7 2 1013407 BEARING ID 0.5"  X 1.125 OD X .312 8.00 

 8 1 1000976 NUT. HEX-NYLOCK THIN,         1/2 -20NF 2.00 
 9 1 1000396 NUT, HEX-NYLOCK THIN,       5/16 -18NC 1.50 

 10 1 1013585 
SCREW, SET, SOCKET HEAD, CUP POINT 

1/2 -20NF X 1.5 
5.00 

 11 1 1014058 STEM SPACER 2.5 7.00 
 

1-9  
1014274 CASTER LONG SHAFT HOUSING ASõY RT 180.00 

1014275 CASTER LONG SHAFT HOUSING ASSõY LT 180.00 

 1003588  FC02 

LONG STRAIGHT 

ALUMINUM FORK 

ASSEMBLY LEFT ASSEMBLY RIGHT 

CASTER FORK ASSEMBLY 
WITH LONG STEM AND 

SPACER 
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CASTERS 

 

1.1 υȱ CASTER 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ITEM 

NO. 
QTY PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 

1 1 1003776 5" X 1 1/4ó URETHANE CASTER WHEEL   48.50 

2 2 1003976 5/16 PRECISION BEARING 6.00 

3 1 1000422 BOLT, HEX HD 5/16-18 X 2.50 GRADE 5, BL 4.00 

4 3 1000008 WASHER FLAT, 11/32 ID X 11/16 OD X 1/16 THK BL 1.50 

5 1 1000396 NUT, HEX NYLOCK, 5/16-18 BLACK 1.50 

6 1 1004003 SPACER 0.500" ODx 0.065 WALL THK x 0.936" LG    5.00 

 1-6   1004118 CASTER ASSEMBLY WITH   URETHANE 5ó WHEEL  64.00 

CASTER ASSEMBLY WITH     
рέ URETHANE WHEEL   

 1003588 FC02 

LONG STRAIGHT 

ALUMINUM FORK 
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CASTERS 

 

1.2 φȱ #!34%2 

  

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 

1 1 1013177 6" X 1 1/4 ó URETHANE CASTER WHEEL  51.00 

2 2 1003976 5/16 PRECISION BEARING 6.00 

3 1 1000422 BOLT, HEX HD 5/16-18 X 2.50 GRADE 5, BL 4.00 

4 3 1000008 WASHER FLAT, 11/32 ID X 11/16 OD X 1/16 THK BL 1.50 

5 1 1000396 NUT, HEX NYLOCK, 5/16-18 BLACK 1.50 

6 1 1004003 SPACER 0.500" ODx 0.065 WALL THK x 0.936" LG    5.00 

 1-6   1013178 CASTER ASSEMBLY WITH   URETHANE 6ó WHEEL  66.50 

CASTER ASSEMBLY WITH    
сέ URETHANE WHEEL   
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CASTERS 

1.3 χȱ #!34%2 

 

  

ITEM NO. QTY. PART NO. DESCRIPTION 
   RETAIL 

PRICE/UNIT    

1 1 1003775 7" X 1ó URETHANE CASTER WHEEL  54.50 

2 2 1003976 5/16 PRECISION BEARING 6.00 

3 1 1000422 BOLT, HEX HD 5/16-18 X 2.50 GRADE 5, BL 4.00 

4 3 1000008 WASHER FLAT, 11/32 ID X 11/16 OD X 1/16 THK BL 1.50 

5 1 1000396 NUT, HEX NYLOCK, 5/16-18 BL 1.50 

6 1 1004003 SPACER 0.500" ODx 0.065 WALL THK x 0.936" LG    5.00 

 1-6  1  1004119  CASTER ASSEMBLY WITH  7ó URETHANE WHEEL 79.00 

CASTER ASSEMBLY WITH         
тέ URETHANE WHEEL   
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CASTERS 

1.4 ψȱ #!34%2 

 

 

 
 

                                                                                                                                 

 

 

  

 

 

 

 

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

   RETAIL 

PRICE/ UNIT  

1 1 1003774 8" X 1 1/4 ó URETHANE CASTER WHEEL  66.00 

2 2 1003976 5/16 PRECISION BEARING 6.00 

3 1 1000422 BOLT, HEX HD 5/16-18 X 2.50 GRADE 5, BL 4.00 

4 3 1000008 WASHER FLAT, 11/32 ID X 11/16 OD X 1/16 THK BL 1.50 

5 1 1000396 NUT, HEX NYLOCK, 5/16-18 BL 1.50 

6 1 1004003 SPACER 0.500" ODx 0.065 WALL THK x 0.936" LG    5.00 

 1-6    1004120  CASTER ASSEMBLY WITH 8ó URETHANE WHEEL  86.00 

CASTER ASSEMBLY WITH   
уέ URETHANE WHEEL   

1  
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RIGGINGS AND 
FOOTPLATES 

 

4 RIGGINGS AND FOOTPLATES 

 

4.1 DUAL CENTER-PIVOT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

RETAIL                   

PRICE /UNIT 

1 2 1014086 DYNAMIC DUAL LEGREST HANGER ASSEMBLY 95.00 

2 2 SEE BELOW SWINGAWAY ASSY  

3 2 SEE BELOW FOOTPLATE ASSY  

4 2 1000493 SCREW, SOCKET HEAD BUTTON, 1/4-20 X 1 1/2  3.00 

5 2 1000024 WASHER FLAT SAE 1/4ó, ID.17/64 OD 5/8 X 0.062 BL 1.50 

6 2 1000014 NUT, HEX-NYLOCK ,  1/4 -20NC 1.50 

7 2 1000011 SPACER 1/4 X 0.375 X 1/16 1.50 

DUAL  CENTER-PIVOT 
SWINGAWAY  ASSEMBLY 

AND FOOTPLATE   
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RIGGINGS AND 
FOOTPLATES 

 

 

 

 

                                                                                                                                 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

  

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

RETAIL                    

PRICE /UNIT 
1 1 1014084 DYNAMIC DUAL LEGREST HANGER WELDMENT 40.00 

2 1 1010227 DUAL SWINGAWAY BASE MACHINED 35.00 

3 1 1002783 IINSERT PLUG 18.00 

4 1 1001469 SOC HD CAP 1/4 -20 X 1.0 BLK 3.00 

1-4  1014086 DYNAMIC DUAL LEGREST HANGER ASSõY 95.00 

DYNAMIC DUAL  CENTER-PIVOT 
LEGREST HANGER HARDWARE   
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RIGGINGS AND 
FOOTPLATES 

 

 

  

 ITEM 

NO. 
QTY PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 
 1 1 SEE BELOW SWINGAWAY TUBE WELDMENT REF 

 

2 1 1010222 DUAL LATCH ASSEMBLY 48.00 

 3 1 1010233 INSERT PLUG, SWINGAWAY LEGREST 14.50 

 
4 1 1001401 PIVOT PLUG 1/4 , NO THREAD 22.00 

 
5 1 1006834 GLIDE BUSHING, 1.00 TO 0.75 ,.083 WALL 5.00 

 6 1 1000416 SCREW, SOC HD BUTTON 1/4-20X1.25 BL 3.00 

 7 1 1001493 SCREW, SOC HD CAP,  1/4 -20NC X 1 1/4  3.00 

 8 1 1000787 NUT, ACORN 1/4-20 STAINLESS 6.00 

DUAL CENTER-PIVOT   
SWINGAWAY   ASSEMBLY 
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RIGGINGS AND 
FOOTPLATES 

 

 
  

 
ITEM 

NO. 
PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 
 

1-8 1013779 
DUAL  CENTER-PIVOT    SWINGAWAY 

ASSEMBLY 60 DEGRE 
 125.00 

 

1 1013938 60 DEGREE SWINGAWAY TUBE WELDMENT 48.00 

 
1-8 1010231 

DUAL CENTER-PIVOT    SWINGAWAY 

ASSEMBLY 70 DEGRE 
125.00 

 

1 1010228 70 DEGREE SWINGAWAY TUBE WELDMENT 48.00 

 
1-8 1013780 

DUAL CENTER-PIVOT     SWINGAWAY 

ASSEMBLY 80 DEGRE 
125.00 

 

1 1013935 80 DEGREE SWINGAWAY TUBE WELDMENT 48.00 

 
1-8 1013781 

DUAL CENTER-PIVOT     SWINGAWAY 

ASSEMBLY 90 DEGRE 
135.00 

 

1 1013941 
90 DEGREE SWINGAWAY                                         

TUBE WELDMENT * 
58.00 

DUAL CENTER-PIVOT   SWINGAWAY   
ASSEMBLY 

*   $/ ./4 53% 7)4( όȱ #ASTERS  
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RIGGINGS AND 
FOOTPLATES 

4.2 DUAL ELEVATING 

  

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 

1 2 1014086 DYNAMIC DUAL LEGREST HANGER ASSõY REF 

2 2 SEE BELOW DUAL ELEVATING LEGREST SWINGAWAY ASSY REF 

3 2 SEE BELOW FOOTPLATE ASSY REF 

DUAL ELEVATING 
SWINGAWAY LEGREST   
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RIGGINGS AND 
FOOTPLATES 

 

 

  

* USE WITH LEGREST HANGER FOR DUAL CENTER-PIVOT    SWINGAWAY 

LEGREST STEM ASSEMBLY 
(%)'(4 !$*534-%.4   χȱ   
 

DUAL SWINGAWAY ELEVATING 
LEGREST ASSEMBLY *                
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RIGGINGS AND 
FOOTPLATES 

 ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 
 

1 1 1014141 DUAL ELEVATING PIVOT ASSEMBLY 195.00 

 
2 1 1006886 ELEVATING TUBE - GLUED ALUMINUM 85.00 

 
3 1 1003116 CALF PAD CURVED WITH COVER, LG 84.00 

 
4 1 1004654 HINGE PLATE CALF PAD, WELDMENT 22.50 

 
5 1 1006860 CALF SUPPORT BRACKET, MACHINED 40.00 

 

6 1 1002720 NYLINER BUSHING 1.00 ID 1.125 LG PLAIN 10.00 

 
7 1 1006883 PIVOT STEM, ELEVATING LEGREST ALUM 27.00 

 
8 1 1002710 5 LOBE HANDLE -  ASSEMBLY 34.50 

 9 1 1006885 PIVOT BUSHING 6.00 

 

10 1 1002705 INDEX ROD WELDMENT 46.00 

 
11 1 1006858 PIVOT BUSHING, END PLUG 5.00 

 
12 1 1006834 GLIDE BUSHING 1.00 TO 0.75 SIMPLE 5.00 

 
13 1 1000432 BEARING, BALL .312 DIA CHROME 1.50 

 
14 1 1002713 

SPRING, COMPRESSION .30 OD .030 WIRE 

0.875 LG 
3.00 

 
15 1 1002708 

SCREW, SOC HD BUTTON, 1/4-20 X 2.00 

BLK 
4.00 

 
16 1 1002714 SCREW, PHILLIPS PAN HD, #10-32 X 3/8 S.S 3.00 

DUAL SWINGAWAY ELEVATING LEGREST                 
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RIGGINGS AND 
FOOTPLATES 

 

 

 

 

 

 

  

 
17 1 1000416 SCREW, SOC HD BUTTON, 1/4-20 X 1.25 3.00 

 
18 1 1002707 SCREW, SOC HD BUTTON, 3/8-24 UNF X 

0.50 BLK 
3.50 

 
19 1 1002723 SCREW, SOC HD CAP, 1/4-28 X 1, BLK 3.00 

 
20 1 1004655 

SCREW, SOCKET SHOULDER DIA 0.312 X 

0.375 LG 
5.00 

 
21 2 1000411 SCREW, SOC BUTTON, 1/4-20 X 1/2 BLK 3.00 

 
22 2 1000397 NUT, HEX NYLOCK THIN,1/4-20 NC 1.50 

 
23 2 1000027 

WASHER FLAT 1/4, ID .257, OD .50,                     

THK .032 
1.50 

 
24 2 1000008 WASHER FLAT, 11/32 ID , 11/16  OD ,                   

1/16 THK BLK 
1.50 

 
1-24 

 
1014384 

DUAL ELEVATING LEGREST ASSEMBLY WITH 

LARGE CALFPAD 
365.00 
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RIGGINGS AND 
FOOTPLATES 

 

 ITEM 

NO. 
QTY PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 
 

1 1 1014381 DUAL ELEVATING PIVOT WELD 75.00 

 

2 1 1010222 DUAL LATCH ASSEMBLY 48.00 

 

3 1 1006852 PIVOT BRACKET EXTRUSION 35.00 

 
4 1 1006856 INSERT PLUG, ELEVATING INSERT 20.00 

 

5 1 1001401 PIVOT PLUG 5/16 THREADED, SWINGAWAY 22.00 

 

6 1 1000392 PLUG, UNIVERSAL BLACK 1.00 ROUND 1.50 

 7 1 1001386 SCREW, SOC HD BUTTON, 5/16 -18 X 1.75 BLACK 3.00 

 
8 1 1000413 SCREW, SOC HD BUTTON, 5/16 -18 X 0.50 BLACK 3.00 

 
9 1 1000416 SCREW, SOC HD BUTTON, 1/4-20 X 1.25 3.00 

 
10 1 1000787 NUT, ACORN 1/4-20 STAINLESS 6.00 

 
1-10  1014141 DUAL ELEV LEGREST PIVOT ASS. 195.00 

DUAL ELEVATING PIVOT 
ASSEMBLY                 

 



September 2, 2011 CAPELLA 

  REV. 02/2012 

4-10 8www.futuremobility.com    '  1-855-938-8873  7 716-783-9236 

 

RIGGINGS AND 
FOOTPLATES 

4.3 COMPOSITE FOOTPLATE 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 

1 1 REF FOOTPLATE STEM REF 

  1001444 
FLIP-UP FOOTPLATE, COMPOSITE MEDIUM,                                      

FOR 16ó AND UP SEAT WIDTH 
40.00 

3 2 1000904 3/4ó DIA TUBE COVED PLASTIC SPACER 2.50 

4 1 1000492 SCREW, SOC HD CAP 1/4-20 X 2.50 BL 3.00 

5 1 1000014 NUT, NYLOCK 1/4-20 NC, BL 1.50 

COMPOSITE FLIP-UP   
FOOTPLATE MEDIUM                                 
Chw мсέ !b5 ¦t SEAT WIDTH                      
{L½9Υ тΦрέ² · сΦлέ5                                                
10014444                                   

 

COMPOSITE FLIP-UP FOOTPLATE 
COMPOSITE 

COMPOSITE FOOTPLATE 
ASSEMBLY 
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RIGGINGS AND 
FOOTPLATES 

 

  

ITEM 

NO. 
PART NO. DESCRIPTION STF 

RETAIL 

PRICE/UNIT 
 LONG 

1 1002736 FOOTREST STEM  LONG -12ó 

18ó-19ó 

48.00 

1-5 1014198  STEM ASSY,  LONG 
78.00 

1-3,6 1014201  STEM ASSY FOR ELEV LEGREST , LONG 

MEDIUM 

1 1001192 FOOTREST STEM MEDIUM -10ó 

16.5ó-18ó 

45.00 

1-5 1014197 STEM ASSY,  MEDIUM 
75.00 

1-3,6 1014200 STEM ASSY FOR ELEV LEGREST, MEDIUM 

SHORT 

1 1003112 FOOTREST STEM  SHORT ð 8ó 

13ó-16ó 

30.00 

1-5 1014196 STEM ASSY , SHORT 
65.00 

1-3,6 1014199 STEM ASSY FOR ELEV LEGREST, SHORT 

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

  RETAIL  

PRICE/ UNIT   

1 1 SEE BELOW FOOTREST STEM TUBE REF 

2 1 1000901 INSERT PLUG, BOLT ON STEM 20.00 

3 1 1013059 INSERT PLUG FOOTPLATE STEM PIVOT 18.00 

4 1 1000113 SPACER, COVED 1/4 X 1.00  DIA 3.00 

5 1 1000905 BOLT HEX 1/4-20 X 0.75 3.00 

FOOTREST STEM ASSEMBLY 

STEM ASSEMBLY STEM ASSEMBLY 
FOR ELEVATING 
LEGREST 



September 2, 2011 CAPELLA 

  REV. 02/2012 

4-12 8www.futuremobility.com    '  1-855-938-8873  7 716-783-9236 

 

RIGGINGS AND 
FOOTPLATES 

4.4 COMP.  ANGLE ADJ.  

 

 

   

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

1 1 SEE BELOW 
FOOTPLATE COMPOSITE ANGLE ADJUSTABLE FLIP-UP 

ASSEMBLY 

2 1 SEE BELOW FOOTREST STEM ASSEMBLY 

COMPOSITE ANGLE 
ADJUSTABLE FLIP-UP 

FOOTPLATE WITH STEM 
ASSEMBLY 
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RIGGINGS AND 
FOOTPLATES 

 

 

 

  

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 

1 1 SEE BELOW FOOTREST  STEM REF 

2 1 1000901 INSERT PLUG, BOLT ON STEM 20.00 

3 1 1000900 END PLUG, FOOTREST STEM 25.00 

4 1 1000905 BOLT HEX 1/4-20 X 0.75 GRADE 5 BLACK 3.00 

5 1 1000113 1ó DIA TUBE COVED ALUMINUM SPACER 3.00 

6 1 1000024 WASHER FLAT SAE 1/4, ID 17/64  OD 5/8 X.062 BL  1.50 

7 1 1015344 HEX STUD CUSTOM WITH KNOB 8.00 

STEM ASSEMBLY FOR COMPOSITE ANGLE 
ADJUSTABLE FOOTPLATE 

STEM ASSEMBLY FOR 
COMPOSITE ANGLE 
ADJUSTABLE FOOTPLATE  

STEM ASSEMBLY FOR 
COMPOSITE ANGLE 
ADJUSTABLE FOOTPLATE              
FOR ELEVATING LEGRESTS 

STEM ASSEMBLY FOR COMPOSITE   ANGLE ADJUSTABLE FOOTPLATE 
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RIGGINGS AND 
FOOTPLATES 

 

  

ITEM 

NO. 
PART NO. DESCRIPTION STF 

RETAIL 

PRICE/UNIT 
LONG 

1 1002736 FOOTREST STEM, LONG -12ó 

18ó-19ó 

48.00 

1-6 1004063  STEM ASSY , LONG 
92.00 

1-3, 7 1014150  STEM ASSY FOR ELEV LEGREST, LONG 

MEDIUM 

1 1001192 FOOTREST STEM, MEDIUM -10ó 

16.5ó-18ó 

45.00 

1-6 1000897 STEM ASSY , MEDIUM 
89.00 

1-3, 7 1014151 STEM ASSY FOR ELEV LEGREST, MEDIUM 

SHORT 

1 1003112 FOOTREST STEM, SHORT ð 8ó 

13ó-16ó 

30.00 

1-6 1003967 STEM ASSY , SHORT 
74.00 

1-3, 7 1014152 STEM ASSY FOR ELEV LEGREST ,SHORT 

STEM ASSEMBLY FOR COMPOSITE   
ANGLE ADJUSTABLE FOOTPLATE 
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RIGGINGS AND 
FOOTPLATES 

 

 

 

  

 ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

RETAIL 

PRICE/UNIT 
 

1 1 REF COMPOSITE ANGLE ADJ. FOOTPLATE REF 

 
2 1 1000427 PIVOT BLOCK MACHINING 47.00 

 

3 1 1000429 FOOTPLATE SLIDE BLOCK 12.00 

 

4 2 1001847 
ANGLE LOCK TOOTHED DISK FOR 

ANGLE ADJUSTABLE FOOTPLATE 
20.00 

 

5 2 1000430 END PLUGS, FOOTPLATE 6.00 

 
6 2 1000847 

WASHER,NYLON .260 ID .687OD X .04 

THK 
1.50 

 
7 1 1000848 SCREW, SOCKET CAP,1/4-20 X 5, BL 6.00 

 
8 1 1000397 NUT, HEX NYLOCK,THIN 5/16-18 BL 1.50 

 
9 1 1014105 SHCS 0.3125-18 UNCX1 3/4 BL. 3.00 

 
10 2 1000433 SET SCREW #10-24 CONE POINT 3/8 LG 2.50 

 
1-10 

 
REF 

COMPOSITE ANGLE ADJUSTABLE 

FOOTPLATE ASSEMBLY  
REF 

COMPOSITE ANGLE 
ADJUSTABLE   FOOTPLATE      

ASSEMBLY  
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RIGGINGS AND 
FOOTPLATES 

 

  

ITEM NO PART NO. DESCRIPTION 
RETAIL 

PRICE/ UNIT 

SMALL FOOTPLATE 

1-10 1000426 
COMPOSITE ANGLE ADJUSTABLE FOOTPLATE ASSEMBLY, 

SMALL 
125.00 

1 1000435 
COMPOSITE ANGLE ADJUSTABLE FOOTPLATE SMALL 

 FOR 14ó  TO 16ó  SEAT WIDTH 
70.00 

MEDIUM FOOTPLATE 

1-10 1000425 
COMPOSITE ANGLE ADJUSTABLE FOOTPLATE ASSEMBLY 

MEDIUM 
135.00 

1 1000434 
COMPOSITE ANGLE ADJUSTABLE FOOTPLATE , MEDIUM 

FOR 16ó AND UP SEAT WIDTH 
80.00 

COMPOSITE ANGLE ADJUSTABLE 
FOOTPLATE MEDIUM 
Chw мтέ !b5 ¦t SEAT WIDTH                          
{L½9Υ тέ² · сέ5                                             
1000434   

 

COMPOSITE ANGLE 
ADJUSTABLE FOOTPLATE 

COMPOSITE ANGLE ADJUSTABLE 
FOOTPLATE SMALL 
Chw мрέ ¢h мсέ SEAT WIDTH                            
{L½9Υ сέ² · сέ5                                               
1000435   
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RIGGINGS AND 
FOOTPLATES 

4.5 SPRING RETURN ANGLE ADJ. 

  

COMPOSITE SPRING RETURN 
ANGLE ADJUSTABLE               

FOOTPLATE ASSEMBLY  

COMPOSITE SPRING RETURN ANGLE 
ADJUSTABLE   FOOTPLATE ASSEMBLY              

FOR ELEVATING LEGREST 
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RIGGINGS AND 
FOOTPLATES 

 

  

 ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

  RETAIL 

PRICE/UNIT   
 

1 1 

1010276 
COMPOSITE SPRING RETURN ANGLE 

ADJUSTABLE FOOTPLATE, RT 
80.00 

 
1010280 

COMPOSITE SPRING RETURN ANGLE 

ADJUSTABLE FOOTPLATE, LT 

 

2 1 SEE BELOW 
FOOTREST STEM SPRING FLIP-UP  

WELDMENT 
REF 

 
3 1 1000901 INSERT PLUG, BOLT ON STEM 20.00 

 

4 1 1010272 MACHINED PIVOT PLUG, FOOTPLATE 54.00 

 

5 1 1010267 END PLUG,  SPRING STEM 24.00 

 

6 1 1010277 PIVOT PIN SHORT, FOOTPLATE MOUNT 7.00 

 

7 1 1010274 PIVOT PIN , FOOTPLATE MOUNT 7.00 

 8 2 1010278 MACHINE SCREW #4 OVAL HD, 0.75 LG 3.00 

 9 1 1010275 SPRING, EXT 0.24 OD X 2.0 LG 0.04 WIRE 5.00 

 10 2 1001469 SCREW, SOCKET HEAD CAP,1/4-20 NC X 1 3.00 

 11 1 1010279 WOOD SCREW #8 PAN HD PHILLIPS 0.375 3.00 

 12 1 1000113 SPACER, COVED 1/4  X 1.00  DIA 3.00 

 13 1 1000905 BOLT HEX 1/4-20 X 0.75 3.00 

 14 2 1000397 NUT, HEX-NYLOCK THIN, 1/4-20 NC 1.50 

 15 1 1015344 HEX STUD CUSTOM WITH KNOB 8.00 

COMPOSITE SPRING RETURN ANGLE 
ADJUSTABLE FOOTPLATE  
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RIGGINGS AND 
FOOTPLATES 

 

 

  

ITEM 

NO. 
PART NO. DESCRIPTION STF 

RETAIL 

PRICE/UNIT 
LONG 

2 1010261 STEM WELDMENT LONG -12ó 

18ó-19ó 

53.00 

2-14 1010271  STEM ASSY LONG 
120.00 

2-12, 15 1014182  STEM ASSY FOR ELEV LEGREST LONG 

MEDIUM 

2 1010260 STEM WELDMENT   MEDIUM -10ó 

16.5ó-18ó 

50.00 

2-14 1010270 STEM ASSY  MEDIUM 
117.00 

2-12, 15 1014183 STEM ASSY FOR ELEV LEGREST MEDIUM 

SHORT 

2 1010259 STEM  WELDMENT  SHORT ð 8ó 

13ó-16ó 

45.00 

2-14 1010269 STEM ASSY  SHORT 
112.00 

2-12, 15 1014184 STEM ASSY FOR ELEV LEGREST SHORT 

FOOTPLATE COMPOSITE SPRING 
RETURN ANGLE ADJ.  , RIGHT  
 1010276 

FOOTPLATE COMPOSITE 
SPRING RETURN ANGLE ADJ.  
, LEFT  
 1010280 

STEM ASSEMBLY FOR COMPOSITE SPRING 
RETURN ANGLE ADJUSTABLE FOOTPLATE 
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RIGGINGS AND 
FOOTPLATES 

4.6 AL. FLIP-UP 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

    

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

  RETAIL 

PRICE/UNIT  

1 1 SEE BELOW ALUM. FOOTPLATE  65.00 

2 1 SEE BELOW  STEM WELDMENT   REF 

3 1 1001234 INSERT PLUG, BOLT ON STEM 23.00 

4 1 1001237 PLUG,  BLACK 0.875 TUBE 18 GAUGE 4.00 

5 1 1001228 LEAF SPRING FOOTPLATE 10.00 

6 1 1001238 SCREW, TAPPING PAN HD PHILLIPS, #6 X 5/8, ZINC 1.50 

7 1 1000905 BOLT HEX 1/4-20 X 0.75 GRADE 5 BLACK 3.00 

8 1 1001387 SPACER, COVED .875 TUBE X .250 X .690 DIA 3.00 

9 1 1000024 WASHER FLAT SAE 1/4 ID 17/64 OD 5/8  X .062 BLK 1.50 

10 1 1015344 HEX STUD CUSTOM WITH KNOB 8.00  

* - STANDARD 

ALUMINUM FLIP-UP 
FOOTPLATE ASSEMBLY  

ALUMINUM FLIP-UP 
FOOTPLATE ASSEMBLY 
FOR ELEVATING LEGREST 

ALUMINUM FLIP-UP 

FOOTPLATE* 
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RIGGINGS AND 
FOOTPLATES 

 

  

ITEM 

NO. 
PART NO. DESCRIPTION STF 

RETAIL 

PRICE/UNIT 
LONG 

2 1005821 FOOTREST STEM WELDMENT  LONG -12ó 

18ó-19ó 

55.00 

2-9 1014188  STEM ASSY, LONG 
70.00 

2-6, 10 1014191  STEM ASSY FOR ELEV LEGREST ,LONG 

MEDIUM 

2 1001225 FOOTREST STEM WELDMENT MEDIUM -9ó 

16.5ó-18ó 

53.00 

2-9 1014189 STEM ASSY ,  MEDIUM 
65.00 

2-6, 10 1014192 STEM ASSY FOR ELEV LEGREST ,  MEDIUM 

SHORT 

2 1003970 FOOTREST STEM  WELDMENT SHORT ð 7ó 

13ó-16ó 

50.00 

2-9 1014190 STEM ASSY , SHORT 
62.00 

2-6, 10 1014193 STEM ASSY FOR ELEV LEGREST ,SHORT 

STEM ASSEMBLY FOR ALUMINUM 

FLIP-UP FOOTPLATE 
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RIGGINGS AND 
FOOTPLATES 

 

 

 

  

PART NO. DESCRIPTION SEAT WIDTH 
RETAIL     

PRICE/ UNIT 

1014286 
ALUMINUM FOOTPLATE MEDIUM FOR 16ó AND 17ó  

SEAT WIDTH 
16ó AND UP 45.00 

ALUMINUM FLIP-UP FOOTPLATE   

MEDIUM FOOTPLATE                  
FLIP-UP   ALUMINUM                                           
Chw мсέ !b5 мтέ SEAT WIDTH 
1014286             
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RIGGINGS AND 
FOOTPLATES 

4.7 AL. ANGLE ADJ. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

ITEM 

NO. 
DESCRIPTION 

1 
ALUM ANGLE ADJUSTABLE     

FLIP-UP FOOTPLATE  

2 STEM ASSEMBLY 

ALUMINUM ANGLE ADJUSTABLE 
FLIP-UP FOOTPLATE AND STEM 

ASSEMBLY  

ASSEMBLY RIGHT ASSEMBLY LEFT 
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RIGGINGS AND 
FOOTPLATES 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

  RETAIL 

PRICE/  UNIT   
 1 1 SEE BELOW FOOTPLATE ALUMINUM ANGLE ADJUSTABLE REF 

 
2 1 1008422 PIVOT BRACKET WELDMENT 30.00 

 
3 1 1006054 PEDIATRIC FLIP-UP FOOTPLATE MOUNT 25.00 

 
4 1 1008430 SET SCREW 0.375 X 0.75 FLAT POINT 3.00 

 5 1 1000416 SCREW SOCKET HD BUTTON, 1/4-20 X 1.25 3.00 

 6 2 1006708 SCREW, FLAT HD SOCKET 1/4-20 X 1.00 3.00 

 7 3 1000397 NUT,HEX-NYLOCK THIN,1/4-20NC 1.50 

 
1-7 

 
SEE BELOW 

ALUMINUM FOOTPLATE ANGLE ADJUSTABLE  

ASSEMBLY  
REF 

ALUMINUM ANGLE 
ADJUSTABLE FLIP-UP 

FOOTPLATE ASSEMBLY  
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RIGGINGS AND 
FOOTPLATES 

  

PART NO. DESCRIPTION SEAT WIDTH RETAIL PRICE 

SMALL 

1008419 FOOTPLATE ALUMINUM SMALL 

14ó- 17ó 

40.00 

1016411 
ALUMINUM FOOTPLATE  ASSEMBLY ANGLE 

ADJUSTABLE  SMALL 
100.00 

MEDIUM 

1008420 FOOTPLATE ALUMINUM MEDIUM 

18ó- 20ó 

43.00 

1016412 
ALUMINUM FOOTPLATE  ASSEMBLY ANGLE 

ADJUSTABLE  MEDIUM 
103.00 

LARGE 

1008421 FOOTPLATE ALUMINUM LARGE 

20ó AND UP 

45.00 

1016413 
ALUMINUM FOOTPLATE ASSõY ANGLE ADJUSTABLE   

LARGE 
105.00 

ALUMINUM ANGLE ADJUSTABLE FOOTPLATES 

ALUMINUM ANGLE 
ADJUSTABLE FOOTPLATE 

LARGE 
1008421 

SMALL 
1008419 

MEDIUM 
1008420 
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RIGGINGS AND 
FOOTPLATES 

 

 

  

ITEM 

NO. 
PART NO. DESCRIPTION STF 

RETAIL 

PRICE/UNIT 
 LONG 

1 1002736 FOOTREST STEM  LONG -12ó 

18ó-19ó 

48.00 

1-5 1014198  STEM ASSY,  LONG 
78.00 

1-3,6 1014201  STEM ASSY FOR ELEV LEGREST , LONG 

MEDIUM 

1 1001192 FOOTREST STEM MEDIUM -10ó 

16.5ó-18ó 

45.00 

1-5 1014197 STEM ASSY,  MEDIUM 
75.00 

1-3,6 1014200 STEM ASSY FOR ELEV LEGREST, MEDIUM 

SHORT 

1 1003112 FOOTREST STEM  SHORT ð 8ó 

13ó-16ó 

30.00 

1-5 1014196 STEM ASSY , SHORT 
65.00 

1-3,6 1014199 STEM ASSY FOR ELEV LEGREST, SHORT 

ITEM 

NO. 
QTY. PART NO. DESCRIPTION 

  RETAIL  

PRICE/ UNIT   

1 1 SEE BELOW FOOTREST STEM TUBE REF 

2 1 1000901 INSERT PLUG, BOLT ON STEM 20.00 

3 1 1013059 INSERT PLUG FOOTPLATE STEM PIVOT 18.00 

4 1 1000113 SPACER, COVED ¼ X 1.00  DIA 3.00 

5 1 1000905 BOLT HEX 1/4-20 X 0.75 3.00 

6 1 1015344 HEX STUB CUSTOM WITH KNOB FOR ELEV LEGREST 8.00 

FOOTREST STEM ASSEMBLY 

STEM ASSEMBLY STEM ASSEMBLY 
FOR ELEVATING 
LEGREST 
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4.8 ONE PIECE FOOTBOARD 

 

 

                                                                                                                                     

 

 

                                                                                                                            

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

ITEM 

NO 
QTY 

PART 

NO 
DESCRIPTION 

RETAIL 

PRICE/UNIT 
1 1 REF ONE PIECE FLIP-UP  FOOTBOARD REF 

2 1 1001501 SIDE FOOTPLATE STEM, PIVOT ASSEMBLY 70.00 

3 1 1001540 SIDE FOOTPLATE STEM, RECEPTOR ASSEMBLY 70.00 

1-3  REF ONE PIECE FOOTBOARD FLIP-UP COMPLETE ASSEMBLY REF 

FOOTPLATE ALUMINUM FLIP-UP 

ONE PIECE 
FOOTBOARD FLIP-UP                                      




